As per UGC guidelines an electronic bar code is provided to secure your paper

. Py
{ %
4 \#.‘ii, J
Check for i"‘v;

updates

International Journal for Modern Trends in Science and Technology
Volume 10, Issue 05, pages 193-202.

ISSN: 2455-3778 online

Available online at: http://www.ijmtst.com/vol10issue05.html

DOI: https://doi.org/10.46501/1JIMTST1005029

Dataflow: Optimizing Wastewater Treatment with

Analytics

Deveshri Paunikar!, Amol Naitam?, Rajesh Ingole3

PG Student, Civil Engineering Department, Swaminarayan Siddhanta Institute of Technology, Nagpur, Maharashtra, India
AIndustry Expert

S3Assistant Professor, Civil Engineering Department, Swaminarayan Siddhanta Institute of Technology, Nagpur, Maharashtra,
[...]
Biological wastewater treatment using algae-bacteria
consortia for nutrient uptake and resource recovery is a
‘paradigm shift” from the mainstream wastewater
treatment process to mitigate pollution and promote
circular economy. The symbiotic relationship between
algae and bacteria is complex in open or closed
biological wastewater treatment systems. In this regard,
machine learning algorithms (MLAs) have found to be
advantageous to predict the uncertain performances of
the treatment processes. MLAs have shown satisfactory
results for effective real-time monitoring, optimization,
prediction of uncertainties and fault detection of
complex environmental systems. By incorporating these
algorithms with online sensors, the transient operating
conditions during the treatment process including
disruptions or failures due to leaking pipelines,
malfunctioning of bioreactors, unexpected fluctuations
of organic loadings, flow rate, and temperature can be
This  paper
state-of-the-art MLA approaches for the integrated

forecasted efficiently. reviews the
operation of biological wastewater treatment systems
combining algal biomass production and nutrient

recovery from municipal wastewater.

[3] AI Techniques for Wastewater Treatment Plant
Control Case Study: Denitrification in a Pilot-Scale
SBR (2007)

Author- Davide Sottara, Luca Luccarini, and Paola Mello
We propose to show how different Al techniques might
be used in the development of a modular expert system,
acting as a manager and advisor for the operation of a
pilot-scale SBR urban wastewater treatment plant, fed
with real sewage. The plant’s depurative effectiveness
and global biomass’ health depend on the reactions of
nitrification and denitrification, with the former taking
place as soon as the latter is complete. Since the duration
of the reaction cannot be predicted, we have trained an
intelligent software to recognize the event analyzing the

196

e
International Journal for Modern Trends in Science and Technology

profiles of some available signals, namely pH, orp and
dissolved oxygen, thus allowing us to optimize the
process’ yield and detect possible failures. Using a SOM
neural network, the system has been trained to
remember an adequate set of reference signals, which
have been given meaning using Bayesian belief
techniques. Eventually, using the formalism provided by
logical languages, reasoning capabilities have been
imparted to the system, allowing the real-time, online
deduction of new pieces of needed information. Thanks
to the integration of these techniques the system can
assess the status of the plant and act according to the

adequate known policies.

[4] Analysis and Design of Sewage Treatment Plant: A
Case Study on Vizianagaram Municipality

Author- M. Bhargavi, E. Ananta Rao, Pravallika, Y. Sri
Teja

The main objective of this study is carried out to design
of a sewage treatment plant for a Vizianagaram
municipality because it has been a developing place due
to steady increase increasing population, which in
results excess of sewage is produced. To avoid this
problem, to construct the sewage treatment plant. This
paper focuses on sewage generation in Vizianagaram
area, which was estimated 38.203MLD considering
population of next 30 years. We are designed the various
components of sewage treatment plant like screens, grit
chamber, primary sedimentation tank, activated sludge
process, sludge drying beds. It is proposed to design the
various components of sewage treatment plant
considering various standards and permissible limits of
treated sewage water. The treated water will be used for
irrigating the crops and the sludge which is generated
after the treatment will be used as manure, so it increases

the fertility of soil. Also reduce the ground water usage.

Plant with
and Analysis of

[5] Design Treatment
Experimental
Wastewater At Alanthurai (2018)

Author- P. B. Radhamani. S,
Manikkakumar.V, Saranya. M, Sridhar. G

Alanthurai has been upgraded with panchayat status.

of Sewage

Investigations

Narandiran,

The steady incremental in the panchayat population
results in the increase of domestic sewage generation.
But still now there is no treatment plant. So, it Necessary
to adopt a Sewage Treatment Plant with sufficient




capacity to treat the sewage. Which is Generated from
the various Sources. In this project we designed a sewage
treatment plant (Trickling Filter) to treat the sewage
water which is disposed in the noyyal river because of
domestic use.For that purpose we collected a water
like
Pooluvapati. We done Physical, Chemical, biological

sample from various location alanthurai,
Characteristics analysis by various test. The test results
are tabulated and compared with standard value. From
the test result we adopted the 3926m3 trickling filter unit
with various units likes screening. grit chamber
sedimentation tank, tricking filter unit and sludge
digestion tank. By adopting this unit, the characteristics
values of water get reliable values to the standard value.
The project covers the 8140 sq. Meter of Alanthurai
panchayat for next 15 years till 2032 and its population
calculated for that sewage generation. This project was
very useful, and it enabled to know various problems
met “SEWAGE
WASTEWATER TREATMENT PLANT”. It helped to

abreast with the various methods used in treating

practically in the design of

wastewater. We gained practical knowledge about
design and construction by visiting the field. Given the
overall sanitation situation in India, there is a need to
promote decentralized initiatives in sewage waste water
treatment by providing incentives and a supporting
policy environment and through capacity building of
and stake

implementing institutions

holders.Decentralized and low-cost options are
commonly viewed as solutions for the poor and / or for
underdeveloped areas, raising of the profile of low-cost
options and alternative technologies as well as of making
it 'fashionable' to minimize waste going out of the
habitats at micro-level and also at a macro-level at
village precincts etc., can go a long way in changing
people’s mindsets towards waste -minimization and up
-gradation of the environment. More specifically, there is
a need for exchange of information and innovations
amongst rural and urban bodies and technical support
for introducing alternative technologies and processes.
Finally, concept — Sewage Wastewater Treatment plant
presents an opportunity to change the mind-set in the
waste management sector away from “flush and forget”
systems to recycling in the form of “waste to resource”
systems thus aspiring to conserve and optimize all

natural resources such as water.

197

e
International Journal for Modern Trends in Science and Technology

[6] Design of Sewage Treatment Plant for a Gated
Community (2014)

Author- Bharathi Bhattu, Prof. Murthy Polasa (P.E.)

The main objective of this study is to carry out design of
a Sewage Treatment Plant for a Gated Community. The
sewage released from each source (63 lots + 1 shopping
mall) located in the Gated Community is grouped
together and the total discharge is calculated. For the
calculated discharge the Sewage Treatment Plant is
designed by adopting biological treatment method. It
includes physical, chemical, and biological processes to
remove floating material, suspended solids and
dissolved organic matter. The designs are drawn using
AUTOCAD 2010 software. By this design it can be said
that the minimal changes in Detention time can give
better results in treating sewage designed for small,
scaled purposes. The Removal Efficiency data from
Table (9) satisfies the efficiency required by each treating
unit in order to treat the Sewage coming from sources in
Gated Community and meet the acceptable quality of
Sewage for the disposal after treating. By increasing the
detention time of sewage in each treating unit increases
the efficiency of removal of unwanted impurities and
this type of design suits well for small, scaled purposes
like Gated

Hospitals etc.

community, Educational Institutions,

[7] Sewage Treatment Plant at Kayamkulam Railway
Station (2021)

Author- Sreelekshmi K S, Subina T Sulaiman, Haritha
Krishnan, Athira Ajikumar

Kayamkulam railway station has been a developing
place, which in turn resulted in the increase of sewage
generated, but still there is no sewage treatment plant.
So, it is required to construct a sewage treatment plant
with sufficient capacity to treat the generated sewage.
Sewage water treatment has challenges to treat the
excess sludge and disposal of sludge.
Sewage/wastewater treatment operations are done by
various methods in order to reduce, its water and
organic content, and the ultimate goal of wastewater
management is the protection of the environment in a
health

socioeconomic concerns. This project focuses on the

manner commensurate with public and
sewage generation in the Kayamkulam railway station
and sewage treatment plant is designed. In one day, the

total sewage generated was estimated. The various




components of sewage treatment plant are screening,
grit chamber, primary sedimentation tank, biological
reactor, secondary clarifier, activated sludge tank; drying
beds. It is proposed to design the various components of
sewage treatment plant considering the various
standards and permissible limits of treated sewage
water. The treated water will be supplied for irrigating
the crops and the sludge which is generated after the
treatment will be used as manure, so it increases the
fertility of soil. Also reduce the ground water usage. In
Kayamkulam Railway station there is no proper
treatment plant for sewage, it is necessary to construct a
Sewage Treatment Plant. The plant is designed perfectly
to meet the future expansion for the 30-40 years in
accordance with Indian Codal provisions. This project
consists of the design of the complete components of a
Sewage Treatment Plant from receiving chamber,
screening chamber, Grit chamber, skimming tank,

secondary clarifier and sludge drying beds for sewage.

3. PROPOSED METHODOLOGY

STUDY LOCATION
The study for the project “Data Flow: Optimizing
Wastewater Treatment with Analytics” will be

conducted at the Hingnanghat Sewage Treatment Plant
(STP) in Maharashtra, India. This plant, with a treatment
capacity of 3.5 million liters per day (MLD), has been
selected as the primary location for the implementation
and evaluation of the Data Flow analytics platform. The
specific attributes and contextual factors of this location
make it an ideal candidate for this study.

it

WARDHA

DISTRICT MAP

Nagpur

Amravti

Hinganghat
Yavatmal
Chandrapur

Cmnmy

Fig.3.1: Wardha District Map

198

e
International Journal for Modern Trends in Science and Technology

The Hingnanghat 3.5 MLD STP plant in Maharashtra
offers an ideal setting for the DataFlow project. The
combination of its operational scale, existing
technological infrastructure, and engaged management
team provides a robust environment for testing and
validating the advanced analytics platform. The insights
gained from this study will contribute to the broader
adoption of data-driven optimization strategies in
wastewater treatment plants of similar sizes and
capacities, promoting efficiency, cost-effectiveness, and

environmental sustainability.

Overview of Hingnanghat 3.5 MLD MMBR Based STP
Plant

Hinganghat is located at 20.57°N 78.83°E. The city has an
average elevation of 215 m (705 ft) above sea level, which
is low in comparison to the surrounding region. So, the
Wena river flows throughout the year and helps the city
face no drought. Apart from the river, the average depth
of groundwater is around 120 ft (37 m). The city is a hub
of India's cotton industry. There is also a soybean oil
industry and numerous small to medium scale dal mills
and oil mills in the vicinity of Hinganghat. Hinganghat is
the largest industrial hub in Wardha District.

@R TATARIR)

5 waad) (

B srerzeraer weeEnz (PMC) — FeRe Sidae wiftkszer ast.
@R — A, Ue. AW o Hioe urfe. sEdeEE, IS,

Fig.3.2: Plan 3.5 MLD STP based on MMBR



https://geohack.toolforge.org/geohack.php?pagename=Hinganghat&params=20.57_N_78.83_E_
https://en.wikipedia.org/wiki/Dal

Fig.3.3: 3.5 MLD STP based on MMBR

Location:

The Hingnanghat STP is situated in Hingnanghat, a city
in the Wardha district of Maharashtra, India. The plant
serves the local population, handling residential and
some commercial wastewater. Hinganghat is a city in
Wardha district of the Indian state of Maharashtra. The
city is administered by a Municipal Council and is
located about 35 km (22 mi) from Wardha and 72 km (45
mi) from Maharashtra's second capital Nagpur.
Hinganghat is surrounded on two sides by the Wena
River, which provides natural resources. National
Highway 44 (old Name NH-7), a part of the North-South
Corridor, passes through the city. Hinganghat is in the
fertile Wardha Valley; it was historically a center of the
Indian cotton trade and a major centre for grains. The
tehsil of Hinganghat comprises about 76 villages. The
main language spoken in Hinganghat is Marathi.
Hinganghat is the ninth biggest city in Vidharbha the
region of Maharashtra and ranks 436 in India [According
to the 2011 census]. Baba Amte, the social worker who
helped people suffering from Leprosy, was born in
Hinganghat. It hosts the largest Cotton mandi in
Maharashtra state. Also, it has the tallest statue of lord

Vithoba (52 ft) on the banks of river Wena.

Facility Size and Capacity:

The plant has a treatment capacity of 3.5 million liters
per day (MLD),
medium-sized facility. This capacity is suitable for

categorizing it as a small to
testing the scalability of the DataFlow platform in

similar-sized plants.

199

e
International Journal for Modern Trends in Science and Technology

Technological Infrastructure:

The Hingnanghat STP is equipped with essential
technological infrastructure, including a range of sensors
and monitoring devices. These are crucial for collecting

real-time data on various parameters necessary for

5 analytics.

Operational Complexity:

The plant operates a multi-stage treatment process,
including primary, secondary, and tertiary treatment
stages. This complexity will provide a comprehensive
environment for evaluating the DataFlow platform’s

optimization capabilities across different stages.

Management and Staff Engagement:
The staff at the
Hingnanghat STP are actively engaged and supportive

management and operational
of the study. Their cooperation is vital for the smooth
implementation and real-world assessment of the

DataFlow platform.

3.2.2 Geographic and Environmental Context

Location:

Hingnanghat is a city in Maharashtra, known for its
agricultural activities and growing urban population.
The STP is strategically located to manage the

wastewater from this mixed-use area.

Climate:

The region experiences a tropical climate, characterized
by hot summers, a monsoon season, and mild winters.
These

variations

climatic conditions influence the seasonal

in wastewater flow and composition,

providing a dynamic setting for the study.

Environmental Impact:

The STP discharges treated effluent into a local water
body, making it imperative to ensure high-quality
treatment to protect local water resources and comply

with environmental regulations.

3.2.3 Study Implementation Phases at Hingnanghat
STP
Initial Assessment and Setup:
e Conduct a comprehensive assessment of the
existing data collection systems and operational
procedures at the Hingnanghat STP.




e Set up data integration pipelines to ensure
seamless flow of real-time data into the
DataFlow platform.
Pilot Testing:

e Implement the DataFlow platform in a phased

manner, beginning with key treatment
processes.
e Continuously = monitor  the  platform’s

performance and make iterative adjustments
based on feedback and data analysis.
Full-Scale Implementation:

e Expand the platform’s deployment to
encompass all stages of the treatment process.